
PARTS LIST

CONTENTS

MCA-LB

1. MCA-LB ..........................................................................1 ~ 2

P/N 524350

2016. 06.



- 1 -

1.	MCA-LB
	

3
4

2

5

６－①/② ※

 

 

6

7
8

9

10

42

Optional Blades

28-Tooth Blade
24-Tooth Blade

11
LANDSCAPE BLADE

12 13

14

15

16

17
18

19

20

21

21

22

23

24

25

26

27

28

29

30

31
32

33

34

35

36

37

38 31

39

4041



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 2 -

1-1	 391428	 MCA-LB	 1	
1-2	 238212	 Driveshaft Tube Ass'y	 1	
1-3	 236843	 Driveshaft	 1	 758L
1-4	 216079	 Stopper	 1	
1-5	 233912	 Safety Cover Ass'y	 1	 Incl.6-10

1-6	 210313	 Threaded Bracket	 1	
1-7	 233914	 Bracket Ass'y	 1	 Incl.8-10
1-8	 210413	 Bracket	 1	
1-9	 220632	 Cap Screw	 2	 M6x30
1-10	 231704	 Washer	 2	 6x13xt1.0

1-11	 391425	 LANDSCAPE BLADE V4	 1	 Incl.12-41
1-12	 427003	 Type Label	 1	
1-13	 427004	 Caution LabeL	 1	
1-14	 427005	 Upper Blade 18/Lower Blade 15	 1	
1-15	 427006	 Bottom Disk	 1	

1-16	 418976	 Bottom Disk Fixing Bracket	 1	
1-17	 426991	 Sleeve	 1	
1-18	 427007	 Gear Case B Type	 1	
1-19	 418975	 Blade Protection Cover	 1	
1-20	 427008	 Gear Unit RA	 1	 Incl.21-28

1-21	 427009	 U-Nut	 11	 M5
1-22	 427010	 Lower Oil Case RA Ass'y	 1	
1-23	 427013	 Sun Gear RA Ass'y	 1	
1-24	 427014	 Outer Gear RA Ass'y	 1	
1-25	 428935	 Free Roller RA	 5	

1-26	 428936	 Free Roller B	 6	
1-27	 427016	 Spacer RA	 11	
1-28	 427017	 Upper Oil Case RA Ass'y	 1	
1-29	 418966	 Sems Cap Screw	 2	 M6x10
1-30	 427019	 Stud Screw	 5	 M5x18

1-31	 418958	 Spring Washer	 3	 M5
1-32	 418959	 Cap Screw	 1	 M5x8
1-33	 427020	 Stabilizer	 1	
1-34	 427021	 Low Head Cap Screw	 4	 M6x8
1-35	 428932	 Body Case + Rubber Seal	 1	

1-36	 427023	 E-Ring	 1	 #4
1-37	 418968	 Drive Pinion Gear	 1	

1-38	 427024	 Output Shaft Spacer	 1	
1-39	 418956	 Cap Screw	 1	 M5x25
1-40	 418955	 Fit Screw	 1	 M5x12

1-41	 418957	 Hex Screw	 1	 M5x6
1-42	 427025	 Upper Blade 28/Lower Blade 24	 1	

Quando consumato è possibile riutilizzarlo 
rimontandolo in senso inverso




